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FACE PLATE, TOP COVER, ARM COVER (REAR), CAP




iR, LR, Bk, T Lt

FACE PLATE, TOP COVER, ARM COVER (REAR), CAP

No. | FFmES ||| |=|BEH & % DESCRIPTION
PARTS No. |Z | = | == aTY.

1 40102 || x|x| 1 | @ik FACE PLATE

2 |15037 )|k x| x| 1 | @i/ AR FACE PLATE SPRING

3 |15039 x[ x| *|*| 2 | @ER/ARLEDARAL SCREW 1/8X44 L=3.5

4 115036 )| k| x|*x| 1 | ERIES HINGE

5 |15039 *[ kx| x| 3 | AREFLDOHLL SCREW 1/8X44 L=3.5

6 |15039 x|k x|*x| 3 | ERLEDHAL SCREW 1/8X44 L=3.5

7 | 25887 )] || 1 | @RERY TR FACE PLATE CONNECTING BASE

8 |38042 x| k| kx| 2 | @HRIYMSIFIRIESHIL| SCREW M4x0.7 L=10

9 |25879 )k x| 1 | EAR(EARED ARM COVER (REAR) (LEFT)

10 | 15036 A1 EIEI R EREE HINGE

11 | 15039 * x| k|x| 3 | ERERILEDORL SCREW 1/8X44 L=35

12 | 15039 x[*x|*x|*x| 3 | EtRLEOHHLC SCREW 1/8X44 L=3.5

13 | 15037 )|k x|*x| 1 | Ei/AAR FACE PLATE SPRING

14 | 15039 x| x| x|*x| 2 | BERARLEHRAL SCREW 1/8X44 L=3.5

15 | 25879 x| k| x|x| 1 | BR(T—1—HA]) ARM COVER (REAR) (RIGHT)

16 | 15036 )| k| x|*| 1 | EiRiEE HINGE

17 | 15039 x| *x|*| 3 | BREFLOHL SCREW 1/8X44 L=3.5

18 | 15039 x| x| x|x| 3 | EiRLHAL SCREW 1/8X44 L=35

19 | 15037 * x| x| x| 1 | EtRAR FACE PLATE SPRING

20 | 15039 x| x| x| 2 | BERARLEDARLC SCREW 1/8X44 L=35

21 | 25888 x| x| x|*x| 1 | ZEWRBRYSITE ARM COVER CONNECTING BASE

22 | 38042 x| x| x| 2 | BERIYMSFFELEDHIRL| SCREW M4x0.7 L=10

23 | 19452 x| x| *x|*x| 1 | RFEHN— THRAD TAKE-UP LEVER COVER

24 18040 x|k x|*x| 2 | KFFAN—LOHRHL SCREW 9/64X40 L=8.0

25 |25852-01 | *| x| *|*| 1 | L& (&) TOP COVER(LEFT)

26 39159 x|k x|*x| 4 | E#RILESD SCREW M5x0.8 L=8.0

27 | 34156 x| -1-| 1 | ERKBNT THREAD GUIDE (TENSION PLATE)
34156 -1-1*|*| 2 | £xsET+ THREAD GUIDE (TENSION PLATE)

28 6333 *[*x|-|-| 2 | E#RABITLEDRLC SCREW 9/64X40 L=6.5
6333 |- *|*| 4 | LR #FLEHRL SCREW 9/64X40 L=6.5

29 |25852-02 | x| x| x|x| 1 | E#x (i) TOP COVER(RIGHT)

30 39159 x| x| x|x| 4 | LIRS SCREW M5x0.8 L=8.0

31 | 34156 k| x] kx| 1 | ERARENF(RESZH) | THREAD GUIDE (BOBBIN WINDER)

32 |6333 *| x| x[x| 2 | ERAKBTFILEDHRLC SCREW 9/64X40 L=6.5

33 | 15006 |k x| x| 1 | iR ARM SIDE COVER

34 |8040 x| x| || 2 | ERLEOHHL SCREW 9/64X40 L=8.0

36 |40118 x| x| x|*x| 1 | 7—LTLI20 RUBBER CAP 20

37 |25886 *| k| x| x| 1 | 7—ALIDLIE50 RUBBER CAP 50

38 |B142743 | x| x| x|x| 1 | P—LT L1275 RUBBER CAP 27.5

39 |BS20345 |x|x|x|x| 1 | P—LTLI14 RUBBER CAP 14

40 | 25885 x| x| kx| 1 | P—LERITILK FELT

41 |40266 x[ x| x|x| 1 | PT—LEhHh/N— ARM SIDE COVER (REAR)

42 137509 * x| x|x| 2 | FT—LEH/N—1EHRL| SCREW M5X0.8 L=6.0

43 | 4221 * x| x|x| 1 |mEEZ PIPE

44 16604 x|k x|*x| 1 |HSEZILESHRAL SCREW 9/64X40 L=14.0

45 |30046 x|k x|*x| 1 | 7T—REHRL SCREW M4X0.7 L=6.0

46 | 25890 *| x| x|*x| 1 |BEHDFRD SCREW M20x2.5 L=60.0

47 | 25891 * x| x|*| 1 |EEBZFF vk NUT M20x2.5

48 | 25998 x| k|| 1 |BEHRZFRCFryT | CAP M20
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THREAD TAKE-UP LEVER, ARM SHAFT, MACHINE PULLEY




X, L@, T—1)—

THREAD TAKE-UP LEVER, ARM SHAFT, MACHINE PULLEY

BRES

&%

No || == & £ DESCRIPTION
PARTS No. |Z | = | = |2 aTY.
1 |25853 f |kl x|x| 1 | £ ARM SHAFT
2 111042 k] x| x| 1 i OIL WICK
3 | 19504 * k| x|x| 1 | E#EHRHLESHRL OIL STOP SCREW 5/16X28 L=6.0
4 161048 x| x| x|x| 1 | 9S00FE—3> AL CRANK MOTION CAM
5 |18607 * x|k |x| 1 | SIERDRL POSITION SCREW 9/32X28 L=11
6 |18608 *|x|x|x| 1 | ikDHRL SET SCREW  9/32X28 L=11
7 | 10524 x| k| kx| 1 | #HEIZUIEVEDRL(R) | SET SCREW (LONG)  6.75X24 L=6.5
8 |70016 * x| x|x| 1 | #EISUIEVIEDRLE(5E) | SET SCREW (SHORT)  6.75X24 =35
9 |34105C x| *x[-] 1 | XEG) THREAD TAKE-UP LEVER COMP.
15503C —Ix]-]*] 1 | XFEGH THREAD TAKE-UP LEVER COMP.
10 | 34105 x|-1*|-| 1 | xm THREAD TAKE-UP LEVER
15503 —Ix|-1*] 1 | X% THREAD TAKE-UP LEVER
11 15026 x| k| *x|x]| 1 | XiFfax THREAD TAKE-UP LEVER DRIVING STUD
12 115013 x| k| *x[x| 1 | XKFFEEY THREAD TAKE-UP LEVER HINGE STUD
13 | 10528 x| x| *x[x| 1 | sHE959 NEEDLE BAR CONNECTING LINK
14 110523 x| x| *x[x| 1 | &EH59EY NEEDLE BAR CONNECTING LINK STUD
15 | 10728 * ] kx| 1 KEFREHS OIL WICK
16 | 11042 x| x| x| 1 | REFEEVHD OIL WICK
17 |10726 k| kx| 1 | #HEISUIEVHT OIL WICK
18 | 15038 k| kx| 1 | kT LR RUBBER OIL STOPPER
19 | 17098 k] x| x| 1 XEFEEV1EHRL SET SCREW M6x1 L=8.0
20 | 70007 s kx| x| 1 | _E&EHAZIL(FD ARM SHAFT BUSHING (FRONT)
21 |10725 x| k| %[ x| 2 | E&EARIL(FD TTILE OIL FELT
22 | 10563 x| k| k[ x| 1 | EEARIL(F]) TV v—| WASHER
23 | 25877 x| % |x| 1 | _E&8A%2)L(HI) IEHIAL | SET SCREW M6x1  L=20.0
24 | 10551 *| k| kx| 1 | KFEHZIT THREAD TAKE-UP LEVER OIL GUARD
25 | 3052 *| k| k[ x| 1 | KFEHZITIEOHRL SCREW 9/64X40 L=45
26 | 17100 L EIEA B hiRz ETAHL LIFTING ECCENTRIC (ECC. 5.0)
27 | 10566 x| k| kx| 2 | hIRZ ETHLIESHIL | SET SCREW  1/4X32 L=55
28 |10772¢C * k| x|x| 1 | BEEOYRER) LIFTING ECCENTRIC CONNECTION COMP.
30 |10773 s, x| *]x] 1 FEHEOYR=—R)LART 24| NEEDLE BEARING
31 | 11879 U EIEAEI R iz F THLDS— LIFTING ECCENTRIC COLLAR
32 | 10573 k| x| * x| 2 | X ETHLSS—IEHRAL | SET SCREW  7/32X32 L=11.0
33 | 10569 x| x|k |x] 1 | RXJLT—1 ARM SHAFT CONNECTING BELT PULLEY
34 |10574 x| x| x[x| 2 | NXJrT—YY Yy BELT PULLEY SPRING FLANGE
35 |10571-G | *|*|*|*x| 1 | NJLrT—1E&HIL SET SCREW 6.75X24 L=7.5
36 | 10570 *|x|x[x| 1 | XjsT—UE HRL POSITION SCREW  6.75X24
37 |10524-G | *|*|*x|x| 1 | NJrT—1E&HRL SET SCREW 6.75X24 L=7.5
38 | 10464-WH ||| * | %] 1 BAZY Nk ARM SHAFT CONNECTING BELT
39 | 25863 kx| x|x| 1 | REEHT— BOBBIN WINDER COLLAR
40 | 25864 x| x| x|x| 2 | REEHT—1UEHRL SET SCREW M5x0.8 L=10.0
41 | 10567 x| x| % [x| 1 | FE8RFTYLEH ARM SHAFT BALL BEARING
42 | 40133 x| x| *x|x| 1 | EE#ARFTYHTHF— ARM SHAFT BALL BEARING ADAPTER SLEEVE
43 [23637 k| k| k|*x| 2 | LE@ATYLTHT—1EHAAL | SET SCREW  1/4X28 L=7.5
44 | 10568 x| x| x| 1 | LEAT7YLS)U5 (EHL) | BALL BEARING RETAINING RING
45 140134 * k| k|x| 1 | EEARFTYLTHT—R ARM SHAFT BALL BEARING ADAPTER
46 | 25877 *| k]| ®]|x| 1 LFERT7YUFr—ZEHHal | SET SCREW  M6x1  L=20.0
47 |15162-A | *|*|*x|*x|] 1 | 7—vu MACHINE PULLEY
48 | 50404 x| x|x|x| 1 | T—URBROHRL POSITION SCREW 15/64X28 L=19.0
49 | 50405 x| k| *x[x| 1 | T—ULkHHRL SET SCREW 15/64X28 L=19.0
50 | 19505 *| k| x|x| 1 | T—UiBfl MACHINE PULLEY ADJUSTING SCREW 11/32X28 L=11.0
51 | 70092 s, x| x]x] 1 LEA%)L (B T LAE RUBBER CUP
52 | 70009 *| k|| x| 1 | E&EAZIL (B ARM SHAFT BUSHING (CENTER)
53 | 28043 s k| x| x| 1 LEAZ L () EHRL SET SCREW M6x1 L=10.0
54 110725 k|| x | x| 2 | E&EARIL(HE) Tz)Lh | OIL FELT
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Wz PR E

PRESSER BAR, VIBRATING PRESSER BAR

P =] Tl | *
No.| HEES |0 || B i % DESCRIPTION
PARTS No. | S|z |Z|Z]QTY.
1 110467-WwH [*[=[*[=*[ 1 Wz PRESSER BAR
2 125806 s x]x|x] 1 BZEBEARZIIL(T) PRESSER BAR BUSHING (LOWER)
3 |15568 s w] x| x| 1 HZEAR(T)IEH4L | SET SCREW  M6x1  L=8.0
4 |18478 s x]x|x] 1 HWABEENRN PRESSER BAR POSITION GUIDE BRACKET
5 35999 k] x| x| 1 HRZEEANLBLC SCREW M6X1 L=6.0
6 |25875 x| x| x| 1 ERNE PRESSER BAR POSITION GUIDE
7 |15568 s k] x|x] 1 ERWNELRQLC SCREW M6X1 L=8.0
8 |25872-01 x| k| x| 1 HWZEREE (KIK) PRESSER BAR LIFTING BRACKET (BODY)
9 |25872-02 k| k| | * 1 Wz EfRE () PRESSER BAR LIFTING BRACKET (ARM)
10 | 34008 k] x x| 1 WBAEEEHOAL PINCH SCREW M4x0.7 L=14.0
11 | 15154-E |x]-1-1 1 Nz LIFTING PRESSER FOOT
10185 -1-1=*|-1 1 SRZ (1/47) (1B#) LIFTING PRESSER FOOT (1/4”) (Std.)
10185-TA | -1-1-1%| 1 SR Z (1/47) (1B#) LIFTING PRESSER FOOT (1/4”) (Std.)
12 | 18484 )|k x| x] 1 SRz EHRL SCREW 9/64X40 L=10.0
13 | 10677 * k] kx| 1 SNz kR LTy v— | WASHER
14 | 19470 *|x]-]-] 1 T4 H—H—FK FINGER GUARD
10937-01 -1 %] 1 TAH—H—F/4")(1B%) | FINGER GUARD (1/4”)(Std.)
15 | 25865 k] k%] 1 Mz EIFE PRESSER BAR LIFTER SHAFT
16 | 60161 k] x x| 1 Bz LITEAZIL (A) BUSH.A
17 | 25894 s w] x| x]| 1 WABEETERNHLS— GUIDE COLLER FOR 25872-01
18 | 18028 s k]| x| 1 BzZBAEEALS—1tHRL| SET SCREW  M5x0.8 L=5.0
19 | 25873 IEIEIEI N WZEREETE PRESSER FOOT LIFTER CONNECTION
20 | 19420 k] x|x] 1 WzEEEEiFBilEoH4 | PINCH SCREW 1/4x28 L=16.0
21 | 25868 sl x| *|x] 1 Wz EiFEEH LB PRESSER BAR LIFTER CAM
22 27171 L B A Bz EIFEEHLLELEOHRL | SET SCREW M5x0.8 L=10.0
23 | 25861 I EI R R REMNFLBE THREAD FLOAT LEVER
24 |31021 3 K A B REMNMNFEEBEHmDAL PINCH SCREW M6x1.0 L=16.0
25 | 25862 k| k] x|x]| 1 REMNMNFEDFEEY GUIDE PIN
26 |37229 k]| x] 1 REMESFEVLEDHRL SET SCREW M4x0.7 L=5.0
27 | 25866 %] x|x] 1 WX EFE#HREL/N\SR SPRING
28 | B148197 k| k| ok |k 1 W2 EFEA%IL (B) BUSH.B
29 | 60144 s x] x| x| 1 %M LEE THREAD FLOAT PLATE
30 | 60147 kx| x] 1 RFEHMLLIN— THREAD FLOAT LEVER
31 | 60153 S EIEI R B REMLA—EHRLC SHOULDER SCREW SM11/64x40
32 | 60149 x| x| x| * 1 £REMLLAN—EY{HTIFE | LEVER SETTING PLATE
33 | 38042 * k] kx| 2 | HRFHALLA—RYFIFELDHAL| SCREW M4x0.7 L=12.0
34 |10490-WH x| k| x| * 1 iRz & VIBRATING PRESSER BAR
35 | 10554 s | k] *|x] 1 hZEIT)Y VIBRATING PRESSER BAR EXTENSION SPRING
36 |10553-A s x| *|x] 1 hHZBERAT) T B VIBRATING PRESSER BAR EXTENSION
37 | 15060 s w] x| x| 1 R ERLAL SCREW 5/16X24 L=16.0
38 | 10485C-WH | *| x| -|-| 1 FZ (4) VIBRATING PRESSER FOOT COMP.
10285C -|-1%x|-] 1 Rz (1/47) (#8) (2%£) | VIBRATING PRESSER FOOT (1/4”) COMP. (Std.)
10285-AC | -|-1-1]*| 1 iz (1/747) ($8) (%) | VIBRATING PRESSER FOOT (1/4”) COMP. (Std.)
39 |10485-WH x| *|-|-| 1 iz VIBRATING PRESSER FOOT
40 | 10662 L N I R hiEZzIEHHRL PINCH SCREW  5/32X40 L=6.5
41 |10558C ] x|x] 1 {DFEEYE LIFTING BELL CRANK COMP.
42 110558 | x|x] 1 {DF LIFTING BELL CRANK
43 | 10557 x| k| x| * 1 DFEEH (XK) LIFTING BELL CRANK LINK
44 | 10556 s %] x| x| 1 X D F&EHE (/) VIBRATING PRESSER BAR CONNECTING LINK
45 115118 ] x|x] 1 RhIEHAEE VIBRATING PRESSER BAR SLIDE BLOCK
46 | 19425 k] x|x] 1 s LIFTING ROCK SHAFT
47 | 10514 * x| x x| 2 |HEE@AFL LIFTING ROCK SHAFT BUSHING
48 | 16709 s x| x| x| 1 B Rl SCREW  1/4X28
49 10728 ] k] x| x| 1 BWEE R lES OIL WICK
50 | 19516 * k] x x| 1 |HEE@HE RCFYE NUT 1/4X28
51 | 40107 MMEIEIEI L TEELSE LIFTING ECCENTRIC CONNECTING CRANK
52 | 19420 s k] x| x| 1 L TEHELEDIEHORL PINCH SCREW 1/4X28 L=16.0
53 |10775 o x| k| x| 1 LEHEOYRERLE HINGE SCREW  7/32X32
54 | 35118 * k] k| x| 1 | EEHEOYRERQLT Y vy— | WASHER
55 | 10774 k] x x| 1 EEHEOYRNRAT LIFTING ECCENTRIC CONNECTION COLLAR
56 |17114 k] kx| 1 EEHEOYFERQLCFH YL | NUT  7/32X32
57 |37215 | x] x| x]| 1 LTE#HEOYRERQLES WASHER
58 | 25837 k] x|x] 1 REMNMTFEBEALY/S— | SCREW M6x1.0 L=35.0
59 | B146581 | x| x|x| 2 |HRETFE#HHS— COLLAR
60 | 11486 x| x|x]| 2 |HRLEITE#WAS—1E®H4L | SCREW 15/64x28 L=8.0
61 |37102 s x] x| x] 1 Fwk NUT M6x1.0




fELa. EEavk
NEEDLE BAR ROCK FRAME, ROCK SHAFT CRANK CONNECTION
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L. EEavk
NEEDLE BAR ROCK FRAME, ROCK SHAFT CRANK CONNECTION

No.| HEES |0 || B AR % DESCRIPTION
PARTS No. |Z | = | =[] QTY.
1 |34633 *x|x|*x| 1 | ¢tiELE NEEDLE BAR ROCK FRAME
2 |11875 *| k| *x|x| 1 | #ELEEY HINGE STUD
3 | 17098 kx| x|x| 1 | $ELEEVIEDHRL SET SCREW  M6x1.0 L=8.0
4 15117 x| x| x[x]| 1 | #HELERNALER SLIDE BLOCK PLATE
5 18100 x| x| % |*x]| 2 | #ELERALRLEDEC SCREW 9/64X40 L=6.5
6 | 15031 x| x| % || 1 | $tiELEHS OIL WICK
7 |34037 x|*|*|x| 1 | 45— NEEDLE BAR ROCK FRAME POSITION BRACKET
8 | 15007 x| *x|*x| 2 | /—)LiHRL SCREW 9/64X40 L=10.0
9 |10728 x| x| x|x| 1 | #HELEEVHS OIL WICK
10 | 25808 x| x| - |- 1 | &#tE(—KE$A) NEEDLE BAR
25809 -[-1x|x| 1 | #ECKER) NEEDLE BAR
11 | 25637 )|k | x| x| 1 | $HiEfa= NEEDLE BAR CONNECTING STUD
12 | 13365 kx| x|x| 1 | #HEEEHDORL PINCH SCREW M4X0.7 L=9.0
13 | 10726 )|k k|| 1 | SEEEHS OIL WICK
14 | 15089 * | * 1| &R ENT NEEDLE BAR THREAD GUIDE
25670-04 |- * k| 1 | &8k (1/4")RLAHE(4R) (#2%) | NEEDLE CLAMP COMP. (1/4”) Std.
15 | 10535 x|*x|-|-1 1 | #tikHRL NEEDLE SET SCREW 3.4X36 L=4.5
B140553 |-|-|*|*x| 2 | $titoHhl NEEDLE SET SCREW 1/8X40 L=4.5
16 | NO122 x|-1-1-| 1 | & obPx17 #22 NEEDLE DPX17  #22
NO122 -1-1*|-| 2 | & DPxi7 #22 NEEDLE DPX17  #22
NO124 -|*|-|-| 1 | & DPX17 #24 NEEDLE DPX17 #24
NO124 -1- | 2 | & DPX17 #24 NEEDLE DPX17  #24
17 | 25802 x|x|*|*x] 1 | EEYE NEEDLE BAR ROCK FRAME ROCK SHAFT
18 | 11876C ® k| |x] 1 | EEYEAEG) SLIDE BLOCK COMP.
19 | 11877 ) %k *|x] 1 | EEVERE SLIDE BLOCK
20 | 11876 ) |*|*|x] 1 | EEYEE RL SLIDE BLOCK STUD
21 | 10581 x|k *|x| 1 | LEYFEE RLIESHIL| SCREW  7/32X32  L=7.0
22 | 34624 x| x| * || 1 | EEOVR ROCK SHAFT CRANK CONNECTION
23 | 34022 x| x| *|*x| 2 | EEOVFREEHRLC ADJUSTING SCREW  9/64X40
24 | 10728 x| ® | * %] 1 | EEOVSHRS OIL WICK
25 | 25897 w)lk |k |x]| 1 | EH ROCK SHAFT CRANK
26 | 19408 x|k k|| 1 | EEEREDORL PINCH SCREW  1/4x28
27 | 34023 x| %] 1 | EEOVF M Bl HINGE SCREW  9/32X28
28 18105 x| ® % || 1 | &EHEAYE D BRCHub NUT 9/32X28
29 | 15019 kx| k|*x| 1 | EVEREDZE FEED ROCK SHAFT CRANK
30 | 10754 *x kx| 1 | EUVERLSEMOWQL | PINCH SCREW 6.75X24 L=16.0
31 | 34024 x|k x|x| 1 |&EEAOvE K EBRC HINGE SCREW 5/16X28
32 134026 *[k|* x| 1 | FEYREEH/NAT FEED ROCK SHAFT CRANK PIPE
33 | 34025 x|k ||| 1 | EFEOVE K BRL- WASHER
34 | 50155 *| k| x| 1 | EEOVYE K EBtliyh NUT
35| 10778 EIEIEI R OIL WICK
36 | 10779 kx| x|k 1 | HEEZEIEY CLIP
37 |10483-WH | x| x| |x| 1 | $tETEER NNEDLE BAR ROCK FRAME GUIDE
38 11953 x| x| x|x| 2 | #HELTEERNILEHIRRL | SCREW 7/32x32 L=5.5




KB HABRTIVYT
KNEE LIFTER LIFTING LEVER, PRESSER BAR SPRING

.
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REZHER
BOBBIN WINDER MECHANISM




K. WABERT)LY

KNEE LIFTER LIFTING LEVER, PRESSER BAR SPRING

No. | FFES ||| |=|E® = % DESCRIPTION
PARTS No. |Z |z | & |=] QTY.

1 |25876 *x|[x|x|x| 1 | X3 KNEE LIFTER LIFTING LEVER

2 | 19403 *|x|*x|x| 1 | K5wkdHRL HINGE SCREW 1/4X28

3 |25812 *|x|x|*x| 1 | RFYLTH TR SPRING SUPORT PLATE

4 130601 *|x|x|*x| 1 | L£HAL SCREW M5X0.8 L=10

5 |28823 *x|x|x|x| 1 | RTFYLH SPRING

6 |25833 * [k |x|*x| 1 | RFYUTHFHL SCREW M4X0.7 L=18

7 |4137 [k |x|x| 1 | Fubk NUT M4

8 62121 x| 1 | R EIFL/N—E) PRESSER LIFTER LEVER ASSY.

9 |62124 *[x|x|x| 1 |VA=2RTYLT SPRING

10 | 25869 *[*|*|*x| 1 | R EIFL/\—Eh/-5FE| PRESSER BAR LIFTER CAM

11 | 27171 |k |x| 1 | WALFUA-8E2FLEHHL | SET SCREW M5x0.8 L=10.0

12 118649 *|x|x|*x| 1 | &4l THUMB SCREW 1/2X28

13 | 18650 *[*|* x| 1 | FHALFvk NUT 1/2X28

14 |18648-A |x|x|*x|*x| 1 |#W2BEXTI2T PRESSER BAR SPRING

15 | 13079 k| x|k [x]| 1 | <EY(TvHfH) CHAIN WITH HOOK (1000mm)

REZHER

BOBBIN WINDER MECHANISM

No il z|z]2]|= fEI% &R % DESCRIPTION
PARTS No. |Z |z |=|=|aTY.

1 |61790C kx| x| 1 | REFHFED BOBBIN WINDER TENSION COMPLETE

2 37229 )|k % |*| 1 | RAFHEL SET SCREW

3 |61791C * x|k [x| 1 | RE=ED BOBBIN WINDER COMPLETE

4 |61791-01 | x| |x|*x| 1 | R&=TLEH RUBBER

5 161791-02 | x|x|x|x| 1 | p&=s= BOBBIN WINDER WHEEL

6 161791-03 | x|x|x|x]| 1 | p&=g2 B-WINDER SHAFT BRACKET

7 161791-04 | x|x|x|x]| 1 | Zh&=5=HSE BOBBIN WINDER WHEEL LOCKING LEVER

8 |61791-05 |x|*|x|x| 1 | R&=ki‘h BOBBIN WINDER SPRING PLATE

9 |61791-06 |*x|x|*x|x| 1 | HRBEXTYLY SPRING

10 |61791-07 | *x|*|*|x| 1 | £R&=HRFTh2+ SPRING HOLDER

11 161791-08 | *|*x|*x|*]| 1 | R&BSE IR BOBBIN WINDER BRACKET

12 161791-09 | *x|*x|*x|x| 1 | KRELZ1+E BOBBIN BRACKET

13 16179110 | *|*|*x[*x| 1 | RUYAR THREAD TRIMMER KNIFE

14 161791-11 |*x|*|*x|*x]| 1 | &=L/ — BOBBIN WINDER LEVER

15 61791-12 | *x|* | |*x| 1 | R&EHHHLL SCREW M4X0.7 L=12.0

16 161791-13 | *|x|x|x| 1 | RBEFEGHF v+ NUT M4

17 161791-14 | *|*x|*x|x| 1 | £9YArx1tAL SCREW

18 |61791-15 | *|*|*|*x| 2 | ZREZRIENRZITLL SET SCREW M5X0.8 L=6

19 |61791-16 | *|x|*x|x| 1 | &= (154 BRACKET HOLDER SHAFT

20 161791-17 | |*x|*|x| 1 | LA RETAINING RING

21 135979 x|k | x|x| 2 | RESHTIFIRE SET SCREW M4X0.7 L=10

22 161791-18 | *|x|*|x| 1 | &= BOBBIN WINDER SHAFT

23 161791-19 | *|*|*|*x]| 1 | &=t SET SCREW M3X0.5 L=20

24 |61791-20 |*|x|*|*x| 2 | REVZI+EIE SET SCREW

25 161791-21 | *|*x|*|x]| 1 | RE>r794 BOBBIN HOOK

10




TEh, TANIST—— EYAL
HOOK DRIVING SHAFT, SAFETY CLUTCH PULLEY, FEED DRIVING ECCENTRIC

—8BL-20-1 11
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TE., TNILLT—)— EYHL
HOOK DRIVING SHAFT, SAFETY CLUTCH PULLEY, FEED DRIVING ECCENTRIC

= |- 3
No.| HEES |0 || B & # DESCRIPTION
PARTS No. |Z | = | = |2 aTY.
1 |25855-01 |*|=|*| x| 1 | F&k (a0 HOOK DRIVING SHAFT (FRONT)
2 |25855-02 |*|x|x|*| 1 | T&h() HOOK DRIVING SHAFT (REAR)
3 [10950 w x| x| x| 1 | TEA%IL (B RETAINING RING
4 |25878 kx| x| %] 1 | F&#ARIL(RT)EHF L] SET SCREW M6x1 L=14.0
5 |11080 * k] x| %] 1 | FEAZIL(RI)ZJLk | OILING FELT
6 |10637C x| x| x| 1 | FEYETAHLGE, 2C{t) | FEED LIFTING CAM COMP.
7 |10637 *[x] x| x| 1 | EVETHL FEED LIFTING CAM
8 |10658 kx| x| % 1 | ZYLEThHLIEHIAL | SET SCREW 1/4X32 L=5.5
9 |10638-B [x|*|-|-| 1 | XXy HOOK DRIVING GEAR
10638-B  |-|-1*|*| 2 | xx+v HOOK DRIVING GEAR
10 10639 *[x]-]-] 1 | KFVEREERDRAL POSITIONING SCREW  1/4X40 L=55
10639 -|-1*| % 2 | KXVEERDHKL POSITIONING SCREW 1/4X40 L=5.5
11 10766 *|x|-1-]1 1 | XK¥xviHHl SET SCREW  1/4X40 L=4.5
10766 -|-1*]* 2 | K¥viHil SET SCREW  1/4X40 L=4.5
12 15526 kx| k| x| 1 | TE#A2IL (FE) HOOK DRIVING SHAFT BUSHING (MIDDLE)
13 | 25878 k| k]| x| 1 | TE#A%)L (hE)1EHRLC | SET SCREW M6x1 L=14.0
14 110729 k|| x| 1 | TEAAZJL(RE)HL | OIL FELT
15 |25653 *[x| x| x| 1 | FTEAPRBAZIL (H) HOOK DRIVING SHAFT BUSHING (MIDDLE, BACK)
16 25878 kx| x| *| 1 | T@HBEAA9IL(A)EHRLC | SET SCREW M6x1 L=14.0
17 |11080 kx| k| x| 1 | THHEA%IL(H) Iz | OIL FELT
18 |34310 x|k x| x| 1 | FEYHL FEED DRIVING ECCENTRIC
19 |37193 x| x| x| 2 |S545+— SCREW PACKING (BRASS)
20 |21144 x| k| x| x| 2 | FEYAHLERL SET SCREW  1/4X28 L=95
21 34309 x|k x| x| 1 | FYyayk FEED DRIVING ECCENTRIC CONNECTION
22 34311 x| k|| x| 1 | BYALRTYLY FEED DRIVING ECCENTRIC NEEDLE BEARING
23 |34312 k| k| x| x| 1 | FEYHLIEDEH RETAINING RING
24 |34313-A | x| x| x| x| 1 |#WLEA2> (F /) PUSH BUTTON
25 10673 x| x| x| x| 1 |#WLAKREY RXT1J24 | SPRING
26 |31094 x|k x| x| 1 |HLKRE2Y O RETAINING RING
27 | 10567 x| x| x| x| 1 | T®AT7TYLS HOOK SHAFT BALL BEARING
28 25620 x| x| x| x| 1 | TRT7TULTHhS— HOOK SHAFT BALL BEARING COLLAR
29 |25621 ® k| x| x| 1 | THATYVGHI—HERNHAL| POSITION SCREW  1/4X40
30 |25622 x| k| x| x| 1 | FBATIUGHF—1ERL SET SCREW  1/4X40
31 |25623 x| x| x| x| 1 | FB®ATYLITH4—X HOOK SHAFT BALL BEARING ADAPTER
32 |25878 k| x| x| x| 1 | TEA7YUF5—REHRL | SET SCREW M6x1 L=14.0
33 |10608 x| k| x| x| 1 |EBAEFILY BALL BEARING RETAINING WASHER
34 |25661 x| x| x| x| 3 |FBEMEFIUTEDRL SCREW  9/64X40
35 |10610C x|k x| x| 1 | TR)ILLT—1 () SAFETY CLUTCH PULLEY COMP.
36 |10610-01 |*x|*|*| x| 1 | FRLrT—Y SAFETY CLUTCH PULLEY
37 |10574 x| k| x| x| 1 | TRLT—=1Y2Y5 PULLEY SPRING FLANGE
38 | 10611 * x| x| x| 1 | FRILLT—USHE SAFETY CLUTCH COLLAR
39-1]10612 * x| k| x| 1 | FAMNT—UBHEMEROBL | POSITIONIG SCREW 1/4X32 L=10.5
39-2|70138 *[x] x| %] 1 | FRILMT—)iESHELEDHAL | SET SCREW 1/4X32 L=8.0
40 | 10615 * x| k| x| 1 | FRIST—YIE4 | SAFETY CLUTCH LOCKING LEVER SPRING
41 |10614 k| x| x| %] 1 | FRILLT—VEEY HINGE PIN
42 110581 x| k| x| x| 1 | FALNT—)BREVEHRL| SET SCREW  7/32X32  L=7.0
43 |10619 ) k| x| x| 1 | FRJST—1JRTF1)2 4| SAFETY CLUTCH THROW-IN LATCH SPRING
44 125626 x| x| x| x| 1 | FRILLT—yhEE SAFETY CLUTCH RATCHET CONNECTING LINK
45 110616 k| x| x| x| 1 | FRILLT—)#H 2 SAFETY CLUTCH LOCKING LEVER
46 |10613 k| x| k| %] 1 | FRILLT—Y#HE£E> | HINGE STUD
47 ]10581 ® k| x| x| 1 | FALMS-J#HEEVIEHRL | SET SCREW  7/32X32  L=7.0
48 |10617 kx| k| %] 1 | TRILLT—1)/T SAFETY CLUTCH RATCHET
49 110620 x| k| x| x| 1 | FRILT—VYEIEY SAFETY CLUTCH THROW-IN LATCH PIN
50 25880 *[x] x| x| 1 | FTehiEF CUPPLING
51 |10766-G  |*|*| x| %] 2 |itHRL SET SCREW 1/4X32 L=7.0
52 |10639-G x| x| x| x| 2 |FERDHRL POSITIONIG SCREW 1/4X32 L=8.0
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k. EYLTE. EYEA(8BL-20-1-8BL-20-1-TA)
THROAT PLATE, FEED BAR, FEED DRIVING ROCK SHAFT(8BL-20-1:8BL-20-1-TA)

42

41

13



ik, EYLTE. EYEA(8BL-20-1-8BL-20-1-TA)
THROAT PLATE, FEED BAR, FEED DRIVING ROCK SHAFT(8BL-20-1+8BL-20-1-TA)

No. | FFES ||| |=|E® =l % DESCRIPTION
PARTS No. |Z | | & |=] QTY.
1 | 40150 x|-1-1-1 1 | &4k THROAT PLATE
40160 —|*=-1-1 1 | &R THROAT PLATE
2 |40152-A | *|* 2 | #riEHRLC THROAT PLATE SCREW M4X0.7 L=6.5
4 | 10667 x| % 1 | AREEY BED SLIDE (RIGHT) PIN
5 |10668 x|x|-|-| 1 | ARG RTYY BED SLIDE (RIGHT) SPRING
6 |25627 x|-1-1-1 1 | A& (E) BED SLIDE (LEFT)
25627-TA |-|*|-|-| 1 | AR (E) BED SLIDE (LEFT)
8 |40151 x|x|-|-1 1 |%Yts FEED BAR
9 |10595 x|x|-|-] 1 |23m= FEED LIFTING ECCENTRIC FORK
10 | 10596 x|x|-|-] 1 |3®F7zILk OILING FELT
11 | 10597 x|x|-|-] 1 |3OFEIz/ILrEHRL SCREW 1/8X40 L=3.3
12 | 70129 x|*x|-|-] 1 |30=Fi1HRL FORK SCREW 7/32X32 L=15.0
13 110599 *|x|-|-] 1 |aDFTvI¥y— WASHER
14 | 16704 ) |x-|-1 1 |3%EYkb FEED DRIVING ROCK FRAME
15 | 18065 x| -1-1 2 | EYUkifEl PINCH SCREW M5X0.8 L=14.0
16 | 16705 x|x|-|-] 1 | EYEEBE L FEED BAR HINGE SCREW
17 | 16706 x| x| -|-] 1 | EYEBE RLEFVE NUT 1/4X28
18 | 40153 x| -1-1-1 1 |3YiE FEED DOG
40161 |- 1 |=EYE FEED DOG
19 | 60540 x| x| -|-] 2 |%YEHRL FEED DOG SCREW M4X0.7 L=8.0
20 | 25854 x|x|-|-] 1 |EYEs FEED DRIVING ROCK SHAFT
21 | 10588 x| -|-1 1 | ZEYEARIL (FD) FEED DRIVING ROCK SHAFT BUSHING (FRONT)
22 | 25878 x| x| -|-| 1 | EYERAZ)L(FT) IE&HAL| SET SCREW M6x1 L=14.0
23 |37193 x| x| -|-1 1 | 54— LINER
24 17098 x|x|-|-| 1 | S4F7—1LHRL LINER SET SCREW M6x1 L=8.0
25 | 10593 ®| x| -|-| 1 | EYEHS—(FD) FEED DRIVING ROCK SHAFT COLLAR (FRONT)
26 | 10764 x| x| -|-| 2 | ZEYEHS—(FI) IEH1L| SET SCREW  6.75X24 L=4.0
27 | 10763 * x| -|-] 1 | ZEYEARIL(T8) FEED DRIVING ROCK SHAFT BUSHING (BACK)
28 | 25877 x| x| -|-| 1 | ZEVERAZIL () IEHFL| SET SCREW  M6x1 L=20.0
29 | 37193 x| x| -|-1 1 | 547— LINER
30 | 17098 x|x|-|-| 1 |S4F+—1dHRl LINER SET SCREW M6x1 L=8.0
31 | 10593 x| x| -|-| 1 | ZYEHS—(#) FEED DRIVING ROCK SHAFT COLLAR (BACK)
32 | 10764 x| x| -|-| 2 | ZEYEHS—(#)1EH1L| SET SCREW 6.75X24 L=4.0
33 | 16708 x| x| -|-| 1 | ZYEHETZSHE FEED DRIVING ROCK SHAFT CRANK
34 | 19420 x| x| -|-| 2 | ZYERTFLDEHMHO1WL | PINCH SCREW 1/4X28 L=16.0
35 [ 11953 *| x| -|-| 2 | ZYEEIEFEIEHILC| SET SCREW  7/32X32  L=5.5
36 [ 11962 x| x| -|-| 1 | ZYEFEILDEEY FEED DRIVING ROCK SHAFT CRANK PIN
37 | 11954 x| x| -|-| 1 | EYERTLDEE B | OILING WICK
38 | 34010 x|x|-|-1 1 | \voEsd FEED ROCK SHAFT DRIVING LINK
39 | 11953 x| x| -|-] 1 | \voEHKEE IESHRL | SET SCREW  7/32X32  L=5.5
40 |10060-wC |*|-|-|-| 1 | &R &\E) ) BED SLIDE (RIGHT) COMP.
10060-AC |-|*|-|-| 1 | &R(E) ) BED SLIDE (RIGHT) COMP.
41 |10060-w [x|-|-1-1 1 | A@&&H) BED SLIDE (RIGHT) (BODY)
10060-WA |-|*|-|-| 1 | &tR(H) BED SLIDE (RIGHT) (BODY)
42 |Bs07320 |x|x|-|-| 1 | BHRAB) DODFEE BED SLIDE (RIGHT) WINDOW
43 |11166C x|x-|-1 1 | ELRGEE) BED SLIDE (FRONT) COMP.
44 113085 x| k] -]-1 1 | ZLiREDHRL SCREW 13/64X32 L=4.8
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k. EYLTE.EYEN(28BL-20-1-28BL-20-1-TA)
THROAT PLATE, FEED BAR, FEED DRIVING ROCK SHAFT(28BL-20-1+28BL-20-1-TA)
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k. EYLTE. EYEN(28BL-20-1-28BL-20-1-TA)
THROAT PLATE, FEED BAR, FEED DRIVING ROCK SHAFT(28BL-20-1+28BL-20-1-TA)

No. | FFES ||| |=|E® = % DESCRIPTION
PARTS No. |Z | = | =[] QTY.

1 140210-04 | -|-|*|-]| 1 |&R(1/47) (3B#) THROAT PLATE (1/4”) (Std.)
40258-04 | -|-1-1*| 1 |$t#(1/4") (38#) THROAT PLATE (1/4”) (Std.)

2 |40152-A | -|-|x|*| 2 |s#tiRiHHRL THROAT PLATE SCREW M4X0.7 L=65

3 |10667 x|x| 1 |ARGEEY BED SLIDE (RIGHT) PIN

4 110668 -1-1*|*x| 1 | ARG RTIVYT BED SLIDE (RIGHT) SPRING

5 |10061-WC | —|-|x|-| 1 | &&(A)(1/4") (#) (42#) | BED SLIDE (RIGHT) (1/4”) COMP. (Std.)
10061-AC | -|-|-|*| 1 | A% (H)(1/4") (4) (%) | BED SLIDE (RIGHT) (1/4”) COMP. (Std.)

6 |10061-W | -|-|*|-| 1 | A#(H)(1/4") (%) | BED SLIDE (RIGHT) (1/4”) (BODY) (Std.)
10061-WA | -|-|-|*| 1 | &% (HKH) (1/47) (#Z#) | BED SLIDE (RIGHT) (1/4”) (BODY) (Std.)

7 IBs07320 |-|-|x|*| 1 |AR&E) OFER BED SLIDE (RIGHT) WINDOW

8 |11166C -1-1x|*] 1 | ZLi# () BED SLIDE (FRONT) COMP.

9 |13085 -1-1*|*x|] 1 | ZLRLEDHRLC SCREW 13/64X32 L=4.8

10 [10042-WC | |- | *|-| 1 | A& (%Z)(1/4") (#) (4£%) | BED SLIDE (LEFT) (1/4”) COMP. (Std.)
10042-AC | -|-|-|*| 1 | A%&(E)(1/4") (#8) (42%) | BED SLIDE (LEFT) (1/4”) COMP. (Std.)

11 |10042-W | -|-|*|-| 1 | At (&) (1/4”) (#2%E) | BED SLIDE (LEFT) (1/4”) (BODY) (Std.)
10042-WA | -|-|-|*| 1 | AR(E) (1/47) (#Z2%E) | BED SLIDE (LEFT) (1/4”) (BODY) (Std.)

12|Bs07320 |-|-|*|*| 1 |AK(E)DF=EE BED SLIDE (LEFT) WINDOW

13 | 16704 -1 *|*x| 1 |ZYb FEED DRIVING ROCK FRAME

14 |18065 -1-1*|*] 2 |ZEYUB#Htl PINCH SCREW  M5X0.8 L=14.0

15 | 16705 -|-1*|*x] 1 |#EYLEE> L FEED BAR HINGE SCREW

16 | 16706 -1-1*|*] 1 |ZFEYETEE HRLCFHYE | NUT  1/4X28

17 140151 -|-1*|*x] 1 |ZEYts FEED BAR

18 | 10595 -1-1*|*x| 1 |20=x FEED LIFTING ECCENTRIC FORK

19 | 10596 -l-1*|*x] 1 |ZO=FEIzILL OILING FELT

20 | 10597 -|-1*|*] 1 |a3DOFEIz/)LbEDHHL | SCREW 1/8X40 L=3.3

21 |70129 -1-1*|*| 1 |2o=FtHHL FORK SCREW 7/32X32  L=15.0

22 110599 “|-1*|*] 1 |aoxFo7vyv— WASHER

23 |40220-04 |-|-1*|-| 1 |ZEYE(/4”) (JB#) FEED DOG (1/4”) (Std.)
40259-04 | -|-|-|*| 1 |ZEYEG/47) (2%) FEED DOG (1/4”) (Std.)

24 | 60540 -1-1*|*| 2 |#YEtHRL FEED DOG SCREW M4X0.7 L=8.0

25 | 25854 -1 x] 1 |EYH FEED DRIVING ROCK SHAFT

26 | 10588 - x| 1 | EYEAZIL (BT FEED DRIVING ROCK SHAFT BUSHING (FRONT

27 | 25878 - x| %] 1 | ZYEARL(ENLEHARL | SET SCREW 17/64X32 L=14.0

28 |37193 -1-1*|x| 1 |54+— LINER

29 17098 -1-1*|*| 1 | Z4F7—1HHL LINER SET SCREW  17/64X32

30 | 10593 |- x| 1 | EYVEHS— (B FEED DRIVING ROCK SHAFT COLLAR (FRONT)

31 |10764 -1 *|*] 2 |ZY&HAS—(EN)LHARL | SET SCREW 1/4X32 L=4.0

32 |10763 =1 *l*] 1 |ysase) () FEED DRIVING ROCK SHAFT BUSHING (BACK)

33 |25877 - x] 1 | EYVEARIL(K)IEHRRL | SET SCREW  17/64X32  L=20.0

34 137193 -1-1*|*x| 1 |54+— LINER

35 | 17098 -|-1*|*x] 1 |S4F+—1HHRL LINER SET SCREW  17/64X32

36 | 10593 -1 x|*] 1 | EVEHHT— () FEED DRIVING ROCK SHAFT COLLAR (BACK)

37 | 10764 |- x| x| 2 | #EV#EHS—(%)1EHRL | SET SCREW 1/4X32 L=4.0

38116708 -1 *|*| 1 | ZYEHEIIZSFE FEED DRIVING ROCK SHAFT CRANK

39 | 19420 1= x| 2 | EYEREIFESFE#HEDO4LC| PINCH SCREW  1/4X28 L=16.0

40 | 11953 -1 *|x] 2 | ZYERILA2FEELEHRL | SET SCREW  7/32X32  L=55

41 111962 |- *|x] 1 | ZEYEHFIEEFEEY FEED DRIVING ROCK SHAFT CRANK PIN

42 111954 =11 x| 1 | EYERRETLZSEE D HE | OILING WICK

43 134010 -1 x]| 1 | NuosER FEED ROCK SHAFT DRIVING LINK

44 111953 -] *]|x] 1 | /NyoEHEEIEHI L | SET SCREW  7/32X32  L=5.5
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INV L N— EYRETHAE
FEED REVERSE LEVER, FEED REGULATING MECHANISM
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NV N— X YSRE AR

FEED REVERSE LEVER, FEED REGULATING MECHANISM

No.| HEES |0 || B AR % DESCRIPTION

PARTS No. |Z |z | & |=] QTY.
1 34523 x|x|x|x| 1 | NvHL/N— FEED REVERSE LEVER
2 |10845 x|k x|x| 1 | NvHL/N—FEHAL | PINCH SCREW 15/64X28 L=18.0
3 140109 kx| x|x| 1 | /NvoL/\—#4 FEED REVERSE SHAFT
4 130618 x| x| *|*x| 1 | /NvYL/N—Ehf%F | FEED REVERSE LEVER STOPPER
5 11365 ) x|k x| 1 | AvyLn—8E2EHHHRL | PINCH SCREW  15/64X28 L=16.0
6 134019 x| x| x|x| 1 | AvyL\—-85%FRTYY) | FEED REVERSE LEVER SPRING
7 |17059 ®| k|| 1 | AyILA-8FH%FRTYV4Y 799 | FEED REVERSE LEVER SPRING HOOK
8 125606 * x| *x]|*x] 1 | ZYAEH FEED REGULATOR
9 125607 x|x x| 1 | ZYFEHFHEDRLC FEED REGULATOR PINCH SCREW 1/4X24
10 |34028 kx| xlx| 1 | ZUFEEH AL FEED REGULATING SCREW
11 118420 x|k * x| 1 | EZYFAH4L 0Y>% | O-RING
12 140139 x|k x x| 1 | EFYRAHTAVIL FEED REGULATING DIAL
13 |25668 * k| x|x| 1 | BYFHF/vILiEHRLC | FEED REGULATING DIAL SCREW 11/64X32 L=20
14 |B142746 | x| x| x|*x| 1 | #YHHS/¥LLEHRCTY%— | FEED REGULATING DIAL SCREW WASHER
15 [40120 x| x| x|x| 1 | FZYUFEH A4V I/LE> | FEED REGULATING DIAL LOCK PIN
16 |15729 ) k| x|x| 1 | ZYRAHF(YIEVRT VY | FEED REGULATING DIAL LOCK PIN SPRING
17 134033 x|x|x|*x| 1 | NvoELHEOYR FEED REGULATING ROD
18 |25884 x| x| x|x| 1 | Avy@EEOYRR—L Y34V BALL JOINT
19 |35034 x| x| *|*x| 1 | R—iLPaqrrnl BALL JOINT SCREW M6X1 L=20.0
20 |11412 k| k| x|x| 1 R=lPaqrrlbF vk | NUT
21 125608 * x| x|x| 1 | NvYEHKDOYRFE4LC | FEED REGULATING ROD HINGE SCREW
22 |25609 x|x|*x|*x| 1 | NvOEHLELE FEED ROCK SHAFT DRIVING FRAME LEVER
23 |1365 x|k x|x| 1 | Ny BEFIZDHEMAL | PINCH SCREW  15/64X28 L=16.0
24 |34040 x| k| x|x| 1 | NwHRTYLY FEED REGULATING ROD SPRING
25 |34044 x|k x|x| 1 | NvHRTYLGTHIR FEED REGULATING ROD SPRING BRACKET
26 |25892 * k| x|x]| 2 | AvIRTYUT#HRIESHRL | HEX BOLT  M8x1.25 L=14.0
27 |34035 x| x| x|x| 1 | /NyHRFY>4Tv% | FEED REGULATING ROD SPRING HOOK
28 |25610C x|x|x|x| 1 | N )oa8—(48) FEED ROCK SHAFT DRIVING FRAME COMP.
29 |25610 x| xx|*x| 1 | Ny T— FEED ROCK SHAFT DRIVING FRAME
30 |34013 x|x|*x|*x| 2 | NvIBAEERNR SLIDE BLOCK GUIDE
31 |18085 x| x| x| 4 | NIAEERKRLEHRL SLIDE BLOCK GUIDE SCREW  11/64X40
32 |34006 x| x| *|*x| 1 | /NvHI)UA—HhHS5— | FEED ROCK SHAFT DRIVING FRAME COLLAR
33 |11953 * kx| 2 | NysYYUE—hF—1tHRL| SET SCREW 7/32X32 L=55
34 34012 x|x|x|x| 2 | N\voIBAEE FEED ROCK SHAFT DRIVING SLIDE BLOCK
35 [34011 kx| x]|*x] 1 | RNwoEREY FEED ROCK SHAFT DRIVING SLIDE BLOCK STUD
36 |11954 x| x| *|*x]| 1 | Ny EHEDHET OILING WICK
37 |11412 *|x]*x|x| 2 | Fvbk NUT M6
38 |25811 x| x|x|x| 1 | NvYEHO Y4 CHE | FEED REGULATING ROD SCREW BAR
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MELE(B).ME
HOOK SADDLE (RIGHT), HOOK
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rELEE).MEF

HOOK SADDLE (RIGHT), HOOK

No.| HEES |0 || B AR % DESCRIPTION
PARTS No. |Z |z | & |=] QTY.
1 |15090 x|x|x|x| 1 | AELEH) HOOK SADDLE (RIGHT)
2 15095 * x| x|x| 1 | hELTEAZIIL(LE) BUSHING (UPPER)
3 |11176 x| x| 1 | AELAAFIL(L)LEHRL| SET SCREW  7/32X32 L=5.5
4 |15096 x|k x|x| 1 | HMELETEAZIL(TF) BUSHING (LOWER)
5 |11176 x|k || 1 | AFELBEAFIL(T)EHRL| SET SCREW  7/32X32 L=5.5
6 |11137 x| x| *x|*x| 1 | #A—TF+—L1ABE> /(47| PIPE FOR FELT
7 11131 x| x| x| x| 1 | A1ILT—IFERN/NALT| OlL GAUGE GUIDE PIPE
8 |10657-B x|*|*x|*x|] 1 | /hEY HOOK DRIVING PINION (SPIRAL)
9 |10658 )| k| x| x| 1 INEXRERDRL POSITIONING SCREW 1/4X32 L=5.5
10 [10767 x| x x| 1 | /hFriEHl SET SCREW  1/4X32 L=5.0
11 10644 k| x| x| 1 Iyl — WASHER
12 |15049 x|x|x|*x| 1 | A—TF+—x8& BOBBIN CASE OPENER LEVER
13 |30516 x| x| x| x| 1 | HHAREY BOBBIN CASE OPENER LEVER LINK DRIVING STUD
14 [10652 x| x| *x|*x| 1 | HAREF YR NUT
15 [15051 x| x| x|x| 1 | hEEHOILHN BOBBIN CASE OPENER LEVER LINK
16 |15050 x| x| x|x| 1 | A—TF—EBEY BOBBIN CASE OPENER LEVER HINGE STUD
17 [10573 x| x| x| x| 1 | A=TF—2HEVIEHRL| SET SCREW  7/32X32 L=11.0
18 [10727 k] k| x] 1 HHhREVTTILE FELT
19 [10727 x| x| x|*x| 1 | #A=—FF—1HBEVTzIL+ | BOBBIN CASE OPENER LEVER HINGE STUD FELT
20 [34075 x| -1-|-1 1 | pFEGED) HOOK & BOBBIN CASE COMP.
34110 -I-1*x|-| 1 | »nEUEE) HOOK & BOBBIN CASE COMP.
34041-A |- |*|-|*| 1 | »FEWEE) HOOK & BOBBIN CASE COMP.
21 [15093 x| x| x| x| 1 | ARSIV OIL REGULATING SCREW
22 [15094 x| x| x| x| 1 | HASHSAA4YVILOYS | O-RING
23 |10629 * k] k| x| 1 MRS A ILIE®H 4| SET SCREW  1/8X40 L=8.0
24 115092 k| ok x| x| 1 D ACYE PACKING
25 [15091 o x] k]| %] 1 MELTEHREUY(H) | OIL RESERVOIR (RIGHT)
26 [15007 x| x| x| 7 | hELEMIVI(A)EHRL| SCREW  9/64X40 L=10.0
27 25614 x| x| *|*| 1 | AELEMTTHS—(L)| PINCH SLEEVE (UPPER)
28 |25615 x| x| x|x| 1 | hELEMATITHS—(TF)| PINCH SLEEVE (LOWER)
29 |25616 x| x| x| x| 1 | AELEMTITHS—4L | PINCH SLEEVE SCREW  15/64X28
30 |10646 k] k]| %] 1 MhELXTELEOHRAL SCREW  6.75x24 L=28.0
31 [10647 s x] x| %] 1 MELRIEHRLTYIv+—| WASHER
32 [25618 x|x|*x|*x| 1 | FANT—D OIL GAUGE
33 [30508 x|x|x|*x| 1 | RELH—XF—TF+—| BOBBIN CASE OPENER
34 |8100 *| x| x| x| 1 | REVTr—AF—T+—1ttH1C| BOBBIN CASE OPENER SCREW 9/64X40 L=6.5
35 |10677 x| k| x|x| 1 | EDHRLCTYSv— WASHER
36 |25895 x|-|*|-] 1 | RE> BOBBIN
25896 - | * x| 1 | REY BOBBIN
37 |25614C x| x| *x|*x| 1 | AhELEHT— ()L PINCH SLEEVE COMP.
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MWELE(E).ME
HOOK SADDLE (LEFT), HOOK
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mELE(E).ME
HOOK SADDLE (LEFT), HOOK

No.| HEES |0 || B AR % DESCRIPTION
PARTS No. |Z | = |2 |2]| QTY.
1 |15520 -|-1*x|*| 1 | HpFEXLE(E) HOOK SADDLE (LEFT)
2 15095 -|1-1*|*| 1 | hFELEAZNL(L) BUSHING (UPPER)
3 |11176 -|-1*|*| 1 | hFELEAPIL(L)IEHRL| SET SCREW  7/32X32  L=55
4 115096 -|1-1*|*| 1 | AFELEAZIL(T) BUSHING (LOWER)
5 |11176 |- *|*| 1 | AFELEAN(T)EHRL| SET SCREW  7/32X32  L=5.5
6 |11137 -|-1*|*| 1 |A—FF+—xBE>/X/47| PIPE FOR FELT
7 11131 -|-|*|*| 1 | A4 —PFER/NAT| OIL GAUGE GUIDE PIPE
8 |10657-B |-|-|*x|*| 1 | /h¥¥x HOOK DRIVING PINION (SPIRAL)
9 |10658 —[-1*|*] 1 | /PXYEBEBROHHL POSITIONING SCREW 1/4X32 L=55
10 |10767 -|-1*|*| 1 | /hF¥F¥iERl SET SCREW 1/4X32 L=5.0
11 10644 “|-1*|*x| 1 | 7vov— WASHER
12 |15049 -|1-1*|*| 1 |A—TFF+r—x& BOBBIN CASE OPENER LEVER
13 |30516 -1-1*|*x| 1 | HDAREY BOBBIN CASE OPENER LEVER LINK DRIVING STUD
14 |10652 -[-1*|*| 1 | HHAREVFVE NUT
15 [15051 -|-1x|x]| 1 | T EHEDHMN BOBBIN CASE OPENER LEVER LINK
16 [15050 -|-1*|*| 1 |A—FFr—xEBE> BOBBIN CASE OPENER LEVER HINGE STUD
17 [10573 -|-1*|*| 1 |#—TFF—1BE LEHRL| SET SCREW 7/32X32 L=11.0
18 10727 -1-1*|x| 1 | HARECTZILE FELT
19 10727 -|-|*|*| 1 |#—FF—x&EE>Tz/L+ | BOBBIN CASE OPENER LEVER HINGE STUD FELT
20 |34110 -|-1*|-] 1 | FEGE) HOOK & BOBBIN CASE COMP.
34041-A | -|-|-|*| 1 | »EGH) HOOK & BOBBIN CASE COMP.
21 |15093 -|1-1*|*| 1 | HEAHFTIYIL OIL REGULATING SCREW
22 |15094 -|-1*|*| 1 |mFEAHFTA¥ILOY2Y | O-RING
23 |10629 -[-1*|*| 1 | BHEAEHSAA1VI/ILIEOHI ] SET SCREW 1/8X40 L=8.0
24 |15092 o B E3 El R P YAVE PACKING
25 |15091 -[-|*|*| 1 | hELEBER2Y(H) | OIL RESERVOIR (RIGHT)
26 |15007 =[-1*|*| 7 | bhFELEHRFVI(R)LEHRL | SCREW  9/64X40 L=10.0
27 |25614 -|-1*|*| 1 | pFELERFHFHS—(L)| PINCH SLEEVE (UPPER)
28 |25615 -1-1*|*| 1 | pFELERFHFHZ—(TF)| PINCH SLEEVE (LOWER)
29 |25616 =[-|*|*| 1 | DELEHSITHS—4L | PINCH SLEEVE SCREW 15/64X28
30 |10646 -1-1*|*| 1 | AFEXELEDHRL SCREW  6.75x24 L=28.0
31 |10647 —[-1*|*] 1 | HFELELEDBLTYIv¥—| WASHER
32 |25618 --1*|x| 1 |FA4NLF—D OIL GAUGE
33 |30508 -|-1*|*| 1 | REV#—RA—TF+—| BOBBIN CASE OPENER
34 |8100 -|-1*|*| 1 | REVTr—ARF—=T+—1tH1al| BOBBIN CASE OPENER SCREW 9/64X40 L=6.5
35 |10677 -|1-1*|*] 1 | EHRLITYI¥Y— WASHER
36 |25895 -1-1x* 1 | RE> BOBBIN
25896 -1-1-1*%] 1 |RE> BOBBIN
37 |25614C -|-1*|*| 1 | pELXEHAT—(#)HLH | PINCH SLEEVE COMP.
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R F R (1A &)
TENSION BRACKET (SINGLE NEEDLE)
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R F iR (14 &t)

TENSION BRACKET (SINGLE NEEDLE)

No. | FFES ||| |=|EH = % DESCRIPTION
PARTS No. |Z |z | &[] QTY.
1 |25856 ®x|x|-|-1 1 | FAFHRGEHE) TENSION BRACKET
2 |25893 *[x|-|-1 3 | FAFREDBL SCREW M4x0.7 L=8.0
3 ]60391 * | * 2 | RAFEE) TENSION ADJUSTING STUD
4 160148 *[ x| - 2 | AP BHEEY (57) TENSION RELEASING PIN L=12.5
5 |B145446 *[x|-1-1 4 | R#FAFI TENSION DISC
6 |B159805 *[x|-|-1 2 | RFAFMWX TENSION DISC PRESSER
7 |BS07490 x|x|-|-| 2 | BERXTULY TENSION SPRING
8 |28206 x|x|-|-]1 2 | O—LyrRbkysi— REGULATING THUMB NUT WASHER
9 30011 x|x|-|-]1 1 | E—HAFH TENSION STUD (FIRST)
10 |10652 x|x|-|-| 1 | F—H@AFHEF VL TENSION STUD (FIRST) NUT
11 |20224 x|x|-|-]1 2 | $£—5Fm TENSION DISC (FIRST)
12 |20226-01 |x|x|-|-| 1 |@B&EXTYLH TENSION SPRING
13 |20225 x|x|-|-| 1 | F—HFO—-Lvr TENSION THUMB NUT (FIRST)
14 160138 x|x|-|-| 1 | REERLET THREAD RETAINER
15 |37288 *[x|-|-1 2 | REEALR#IT1EHIL| SCREW, TRUSS M4x0.7 L=5.0
16 |25857 x|*x|-|-1 1 | AFMFEHAILIR(A) TENSION RELEASE PLATE (A)
17 |B112712 | *|*|-|-| 2 | AFMLMEALKREF4L | SHOULDER SCREW SM9/64x40
18 125860 x[x|-|-| 1 | REDOBLE KL PUSHER PIN M4x0.7 L=33.0
19 |31206 x|x|--] 2 | RBEOHBLE R LF Y| NUT M4x0.7
20 [20226-01 |x|x|-|-| 1 | #EHWLEVRLRTVY | SPRING
22 |25858 x|*x|-|-1 1 | AFDLFEALR(B) TENSION RELEASE PLATE (B)
23 |25889 x|*x|-|-| 1 | AFMEH,ILIRE TENSION RELEASE PLATE GUIDE PIN
24 |8040 x|x|-|-| 1 | AFOLEMLREEIL| SET SCREW SM9/64x40 L=8.0
25 [19512 x|k -|-| 1 | REIERTYL T & THREAD CONTROLLER STUD
26 [10689 x|x|-|-| 1 | REIRTI>S THREAD CONTROLLER SPRING
27 [10690 *[x|-1-1 1 | RV T =1+ THREAD CONTROLLER SPRING STOPPER
28 |B062670 |*|*x|-|-| 1 | #5I1ZFRXRTYLSZik | SCREW 9/64x40 L=5.0
29 |10694 x|*x|-|-]1 1 | ZE&m THREAD CONTROLLER DISC
30 |B118319 |*x|x|-|-| 1 | ZEmitsHHL SCREW 3/32X56 L=6.0
31 |19534 x|*x|-|-]1 1 | O—LykrFvbk THUMB NUT  7/32X32
32 |60137 x|x|-|-| 1 | RFAFHEHS— COLLAR, TENSION STUD
33 37229 x|x|-|-] 1 | RFAFHEHNS—1LH4L| SET SCREW M4x0.7 L=5.0
34 |10682 x| x| -|-| 1 | @HRENF(E) THREAD GUIDE (UPPER)
35 |19510 x|x|-|-| 1 | @ARETF(L)ILEDHIL | SCREW SM9/64x40 L=6.5
36 |61792C x| k|- |- 1 | @REFEE THREAD FOOK ASSY
37 |61792 *[x|-|-1 1 | @HLEHT THREAD FOOK
38 [61793 *[x]-1-1 1 | #HARWZXHEMR) THREAD CLAMP (ACCESSORY)
39 |61794 * x| -|-| 1 | HAENELEHR(FEHR) | SPRING COMPLESSION (ACCESSORY)
40 |61795 *[x]-]-1 1 | BRCUTE®R) SHOULDER SCREW SM1/8 (ACCESSORY)
41 161793C x|kl -1-1 1 SR Z (FR) 8B & THREAD CLAMP ASSY (ACCESSORY)
42 34629 x| x| -|-| 1 | @mHET () EHFL | SCREW, TRUSS M4x0.7 L=8.0
43 |37229 x|x|-|-| 1 | RFAFHELORL SET SCREW M4x0.7 L=5.0
44 |B149566 |x|x|-|-| 2 | RFAFHEc4VIL TENSION NUT
45 |30025 x|*x|-]-]1 1 | 7viv— WASHER
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AR F R (24 &t)
TENSION BRACKET (TWO NEEDLE)
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R F R (274 &t)

TENSION BRACKET (TWO NEEDLE)

—
T

No.| HEES |0 || B & # DESCRIPTION
PARTS No. |Z || &[] QTY.
1 |25856 1= *|*| 1 | AFHRGEE) TENSION BRACKET
2 |25893 -1 *|*| 3 |FAFRLEHRL SCREW M4x0.7 L=8.0
3 60391 |- x| *] 2 | REAFHEGE) TENSION ADJUSTING STUD
4 160148 -1-1*|*x]|] 2 5P AHAHEEREY (5) TENSION RELEASING PIN L=12.5
5 |B145446 -|1-1*|*| 8 | RFHFM TENSION DISC
6 |B159805 |- *|*| 4 | RFAFOLEZ TENSION DISC PRESSER
7 |BS07490 -1-1*|*| 4 | BRERTULS TENSION SPRING
8 28206 -1-1*|*| 4 |B—LyrRby/i— REGULATING THUMB NUT WASHER
9 160630 1= *|*x] 2 RFAFE(E) TENSION ADJUSTING STUD
10 10952 -1-1*x|*x|] 2 5P BEHEE (E) TENSION RELEASING PIN L=14.5
11 |30011 1= *|*| 2 | E—AF#% TENSION STUD (FIRST)
12 10652 -1-1*|*| 2 | E5—FfAFEFVE TENSION STUD (FIRST) NUT
13 |20224 -1-1*|*| 4 |$—HAFM0 TENSION DISC (FIRST)
14 |20226-02 |-|-|*|*| 2 |@REXRTYLY TENSION SPRING
15 20225 -1 *|*] 2 | E—HAFR—LYE TENSION THUMB NUT (FIRST)
17 160138 -1-1 x| x| 1 XEZERNALET THREAD RETAINER
18 |37288 -1 *|*] 2 | REERL#FIEDHAL| SCREW, TRUSS M4x0.7 L=5.0
19 |25857 |- x| *] 1 | FAFmMFEALIR(A) TENSION RELEASE PLATE (A)
20 |B112712 -1 *|*| 2 |FAFmMEALIREZ4L | SHOULDER SCREW SM9/64x40
21 |25860 - *|*] 1 | REOHELEVRL PUSHER PIN M4x0.7 L=33.0
22 |31206 |- x| x| 2 | RBEOHWLEVHRLCF YR NUT M4x0.7
23 20226-02 |- |- | *|*| 1 | ABEHWLEVRLRATYU Y| SPRING
25 |25858 |- x| *| 1 | AFmLFEALIR(B) TENSION RELEASE PLATE (B)
26 |25889 |- x| x| 1 | SAFIMIESALiRER TENSION RELEASE PLATE GUIDE PIN
27 |8040 -1 *|*|] 1 | FAFOLEANLIREEFL| SET SCREW SM9/64x40 L=8.0
28 140463 -] x| *] HRBIERT) T 8 THREAD CONTROLLER STUD
29 |10689 -] x| *] HRBIRTYLY THREAD CONTROLLER SPRING
30 |10690 -1 *|*| 1 | ATV =T THREAD CONTROLLER SPRING STOPPER
31 |B062670 -] x| *] $#B|ERT)H5ZIE | SCREW 9/64x40 L=5.0
32 |10694 -1-1*|*|] 2 |=ZZm THREAD CONTROLLER DISC
33 |40462 -[-1*|*] 1 |Z&EmitHHL SCREW 3/32X56 L=13.2
34 |19534 -1-1*|*| 1 |g—LvybrFubk THUMB NUT  7/32X32
35 |16411 -1 *] 1 | RBIRTULS(FD THREAD CONTROLLER SPRING (FRONT)
36 |16413 |- *|*| 1 | ZEMTvyP¥—(K) | WASHER (LARGE)
37 |16414 |- *|*| 1 | ZEmMTyPv— (/) | WASHER (SMALL)
38 |16419 1= *|*| 1 | RTI>HTHhiN— THREAD CONTROLLER SPRING (FRONT) COVER
39 |8103 |- *|*| 1 | ATV T hA—1kHRL | SCREW 11/64x40 L=3.5
40 |16418 - x| *] 1 ATY) TR HS— THREAD CONTROLLER STUD COLLAR
41 |8103 |- x| x| 1 | ATV AR AS—1EHRL| SCREW 11/64x40 L=3.5
42 160137 -] x| *] RAFEHLT— COLLAR, TENSION STUD
43 |37229 -1 *|*| 1 | RFAFHEHS—1LH1L| SET SCREW M4x0.7 L=5.0
44 110682 -1 x| x| 1 | @mAET(LE) THREAD GUIDE (UPPER)
45 |19510 |- *|*| 1 | @mA#EF(E)IESHIL | SCREW SM9/64x40 L=6.5
46 |61792C -1 x| 1 | @AETFGE) THREAD FOOK ASSY
47 161792 |- x| x| 1 | @mARET THREAD FOOK
48 |61793 |- *|*| 1 | #HRAEZUTES) THREAD CLAMP (ACCESSORY)
49 161794 -1 *|*] 1 | HAZERFLIER(FER) | SPRING COMPLESSION (ACCESSORY)
50 161795 =1 *|*x] 1 Bl (TiES) SHOULDER SCREW SM1/8 (ACCESSORY)
51 |61793C -1 x| 1 | #AB2H)FER THREAD CLAMP ASSY (ACCESSORY)
52 |34629 |- *|x| 1 | @m&A#EFE) EH4L | SCREW, TRUSS M4x0.7 L=8.0
53 37229 -[-1*|*| 1 | RFAFHELEDOHRLC SET SCREW M4x0.7 L=5.0
54 |B149566 -|-1*|*| 4 | RFAFFTA4YIL TENSION NUT
55 130025 o Bl 1 D R D WASHER
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iR

LUBRICATION
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iR

LUBRICATION

No.| HEES |0 || B AR % DESCRIPTION
PARTS No. |Z |z | & |=] QTY.

1 |25829C [k |k | x| 1 | 037 (7-LIRE) OIL TUBE & OIL WICK

2 |31129 x|*x|*x|x| 4 |#Wz RETAINER

3 |6333 k%% |*x| 7 |#HALEDOHKRLC SCREW 9/64X40 L=6.5

4 |25899C Kk [k || 1 | -7 @)THASLR) OIL TUBE & OIL WICK

5 |15508 *|x|x|x| 1 |3z RETAINER

6 |25900C )k x| 1|7 T@LRA9VE)R) | OIL TUBE & OIL WICK

7 |25901C Kk x| x| 1 t_—;mmmﬁumwmm OIL TUBE & OIL WICK

8 |25902C ®) [k |k k| 1| E-0F-THR)GEYEAS) w&m OIL TUBE & OIL WICK

9 |25821C )k kx| 1| -7 T8LEA9V(E)R) | OIL TUBE & OIL WICK

10 | 25822C [k % || 1| E-MF-7 @) (A\vsY) U4 —H) | OIL TUBE & OIL WICK

11 115087 kx| x|x] 2 Rz RETAINER

12 | 14907 x| x || 1 | AWHREVD BED OIL TUBE CLAMP

13 |11106 *[k | x|x| 1 | AYNHRAVITZILE OIL FELT

14 |11108 x| x| 1 | RyFhAVI1EHAL | SCREW 1/4X32 L=13.0

15 [ 11069 x| *|*x| 4 | FEVEAZLTILE OIL FELT (FOR BUSHING)

16 | 11071 x|k x| 2 | ZYEAZILHE/\yF 2| PACKING

17 | 11070 [k % x| 2 | EYEAZLHE OIL STOP SCREW  7/16X28

18 | 11080 * x|k |x| 1 | TE#ASZ)L(FI)ZI /L | OIL FELT

19 | 11069 x| || 1 | TE#AZL (FRE)TIT)LL| OIL FELT

20 | 11085 Kok [k || 1| TEAN(RE) 7T LMEE OIL STOP SCREW  7/16X28

21 |11069 )|k x| x| 1 | T@A(RE-B)ITIE OIL FELT

22 | 11085 * x|k | x| 1 | FHAYL(DE-F)IT)VMER OIL STOP SCREW  7/16X28

23 | 11069 x|k x|*x| 2 | N\wHyIoA— TIJLN| OIL FELT

24 |11085 x|k x| x| 2 | NwHyLuF— TJI VM| OIL STOP SCREW  7/16X28
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Ny I3y B81% (-BT)
AUTOMATIC REVERSE FEED MECHANISM (PNEUMATIC) (-BT)

BENHZ L I(FRE®R (-FL)
AUTOMATIC FOOT LIFTER MECHANISM (PNEUMATIC) (-FL)
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Ny I3y E81% (-BT)
AUTOMATIC REVERSE FEED MECHANISM (PNEUMATIC) (-BT)

No | FPRES | X -3 Z DESCRIPTION
PARTS No. | QTY.
1 |40573C 1 | BTZ72 UV (#) BACK TACK CYLINDER COMPLETE
2 140573 1 | BTZ7Zo)LS BACK TACK CYLINDER
3 |60123-02 1 | BE#MFINL—F JOINT
4 160123-03 1 | 4L SILENCER
5 |28024 4 | 7)o EHRL SCREW M5X0.8 L=45.0
6 |90625 4 | 7V EHRLTYYv— WASHER
7 |40572 1 | EEE¥YTE BACK TACK CYLINDER CONNECTING BAR
8 4135 1 | EEYINRAEF VS M5 NUT M5X0.8
9 |30804 1 | EE v IRAE S YR M6 NUT M6X1.0
10 (40571 1| EHETJOvY BACK TACK CYLINDER CRANK CONNECTION
11 |34410 1| VU EHEY PIN
12 |4839 2 | DUUEERKE LSO (ER - ¢ 4) | RETAINING RING (¢ 4)
13 |34412 1 | DIV EREZSE BACK TACK CYLINDER CRANK
14 (10754 1| DI EEESERL PINCH SCREW 6.75X24 L=16.0
15 |BS07375 1 | R"woLnR—RTYo s FEED REVERSE LEVER BACK TACK SPRING
16 |B140063 1 | NYOLIN—RTYU T A byii— FEED REVERSE LEVER BACK TACK SPRING STOPPER
17 |B140063 1 | Ny N—Rbyi— STOPPER PIN
18 |25841 1 | "Ny NR—RbyS—Fa—T STOPPER PIN TUBE
19 |17095 1 | LHE(ER---8mm) RETAINING RING (8mm)
20 |40575 1 | /Ny oL/\—Eh FEED REVERSE SHAFT
21 |40574 1 NV L IN— FEED REVERSE LEVER
22 |34451 1 | NvoILNN—%1FE FEED REVERSE LEVER HOOK PLATE
23 |34452 1 | "L nR—2F2iEHHnl SCREW M5X0.8 L=12.0
24 |B025100 1 | Ny nn—8oys v— PLAIN WASHER 10.0

BE#Z L IFRE% (-FL)
AUTOMATIC FOOT LIFTER MECHANISM (PNEUMATIC) (-FL)

No. | FPmES | X 5 Z DESCRIPTION
PARTS No. | QTY.
1 |60172 1 FLT72UVH FOOT LIFTER CYLINDER
2 | 28024 2 | FLZ72 U A kRl SCREW M5X0.8 L=45
3 |60172-02 1 BEE#FTILA JOINT (ELBOW)
4 |34884 1 YU E—TILAVK(HE) SILENCER
5 |25881 1 FLYY A —#FHL SHOULDER SCREW M4X0.7 L=8.0
6 |28070 1 Fvk NUT M8
7 | 25882 1 FLOY VA —fi FOOT LIFTIER CYLINDER CRANK
8 |28076 1 FLO) U F —RifHal PINCH SCREW M6x1 L=18.0
9 |25883 1 FLO)U A —#F FOOT LIFTIER CYLINDER CRANK CONNECTION
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AAyF.a—FE%E
SWITCH, CABLE

1E3
AIR PRESSER MECHANISM

= EH
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AAyF . a—FE%
SWITCH, CABLE

s = *
No.| HPERES | B & % DESCRIPTION
PARTS No. | QTY.
1 |30022 5 | —TILoS52TUM) CABLE CLAMP (SMALL)
2 |34629 5 | =1L o520T0M) IEHHRL SCREW M4x0.7 L=8.0
3 39293 1 | REaoRA49F PUSH BUTTON SWITCH
4 |36431 1 | RAYFITSH vk PUSH BUTTON SWITCH BRACKET
5 | 12418 2 | RAyFITSrvbikHHRL SCREW 13/64X32 L=9.0
6 |16287 2 | RAYFITSHvbEHHR LT v v¥—| WASHER
7 | 36442 1 | RA4yFH/N— SWITCH COVER
8 |39295 2 |axosEY PIN CONTACT
9 39296 2 |arssE HIN— PIN CONTACT COVER
10 | 25838 1 RAyF—T )L (0.3X2 L=1500) CABLE (2 LINES L=1500)
11 | 60543 2 |axrsaEY PIN CONTACT
12 | 60466 1 |axv415pP CONNECTOR (15P)
13 160479 1 | axo32h/N—15P CONNECTOR COVER (15P)
14 11142 5 | 5= o50TFT Iy v— WASHER
15 | 25838C 1 AAYF ., r—TILGER) SWITCH,CABLE COMPLETE
ZEE R
AIR PRESSER MECHANISM
R d = &)
No.| HbERES | fEEL & % DESCRIPTION
PARTS No. | QTY.
1 [30727 1T [LFaL—4% REGULATOR
2 |30733 1 | EAHE PRESSURE GAUGE
3 | 70566 1 |BEE#HFANL—F(06) JOINT
4 |30744 1 | =vF L NIPPLE
5 | 30728 1 |LFaL—4T345vbk REGULATOR BRACKET
6 30729 2 | 735 vbEdHARLl SCREW M6X1.0 L=12.0
7 |30730 2 | 7545 vbkiEHRlLF vk NUT M6X1.0
8 28578 2 | IS5 ybEORERTYV T Ty v— SPRING WASHER
9 |10599 2 | 735 vbrlEHRLELTYIv— WASHER
10 | 40558 1 |9L4>Fa1—T (¢ 6-800mm) URETHANE TUBE (¢ 6—-800mm)
11 |30720C 1 | EWEF(2:E) #H SOLENOID VALVE COMPLETE (2 STATIONS)
12 | 70567 1 |BE#MFIILR(D6) JOINT (ELBOW)
13 |30720-02 2 |yaLo% SILENCER
14 |30720-03 1 | F3TCc1nvoi9) PLUG C1 (BACK TACK)
15 |30720-03 1 | FSJci(B#HALIT) PLUG C1 (FOOT LIFTER)
16 | 39374 1 |BE#HFRANL—LC20/\yo432v%4) | JOINT C2 (BACK TACK)
17 | 70566 1 |BEERFAL—FC2BEHEZ LIT)| JOINT C2 (FOOT LIFTER)
18 |40557-01 1 | 7—=T Iy I395) CABLE (BACK TACK)
19 130186 2 |axosEY PIN CONTACT
20 | 40557-01 1 | 7= (BaHEZ LEIT) CABLE (FOOT LIFTER)
21 | 30186 1 |axv48EY PIN CONTACT
22 | 30185 1 |axry46P CONNECTOR 6P
23 | 25839 1 | 9LAYF1—T(d4-800mm, /Nv44%4)| URETHANE TUBE (¢ 4-800mm, BACK TACK)
24 | 25842 1 | 9LAYFa1—T(¢6-1000mm, BEHZ EIF)| URETHANE TUBE (¢ 6-1000mm, FOOT LIFTER)
25 | 8130 4 | EBHFOLAKRLL WOOD SCREW
26 30750 2 | #EERANVF TUBE TIE
27 |30750 1 | 5—JILEEERNAVK CABLE TIE
28 | 30151 1 | 3axry3Hh/N— 6P CONNECTOR COVER (6P)
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ACCESSORIES 1
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fTiEm1

ACCESSORIES 1

No.| HEES |0 || B AR % DESCRIPTION
PARTS No. |Z || &[] QTY.
25634 x| k| x|*x| 1 |HEARS ACCESSORIES PACK

2 |NO122 x| -| - 3 | & DPX17 #22 NEEDLE DPX17 #22
NO124 - x| -|-| 3 | & DPX17 #24 NEEDLE DPX17 #24
NO122 * 6 | & DPX17 #22 NEEDLE DPX17 #22
NO124 -|-1-|*| 6 |& DPX17 #24 NEEDLE DPX17 #24

3 | 25895 *[-1-]1-] 3 | RE> BOBBIN
25896 -|*]-1-| 3 | RE> BOBBIN
25895 -1-1*|-| 6 |RE>Y BOBBIN
25896 -1-1-1*| & |RE> BOBBIN

4 |11169-A | x| x| x| x| 2 |32 MACHINE HINGE CONNECTION

5 111170 x| x| x| x| 4 |IPrEVVIEHRL SCREW 6.75X24 L=7.5

6 |25635 x| x| x| x| 2 |IPUEVORIT MACHINE HINGE CONNECTION CUSHION

7 16055 x| x| x| x| 4 £7 NAIL

8 |40142 x| x| x| 1 | TEAYIALUF 10X150] T BOX WRENCH 10X150

9 | 19462 k| k| k| x| 1 | AHRLUF 10X11 DOUBLE HEAD WRENCH 10X11

10 | 19461 *| k| x[x] 1 | R/8F (6X7 mm) SPANNER 6X7 mm

11| 10747 x| x| x|[x| 1 | KALYF (1/16 /> F) | WRENCH (1/16”)

12 | 19456 x| x| x| x| 1 | RALVF (231)) WRENCH (2 mm)

13 |19457-A | x| *| *|*| 1 | RAL>F (2531)) | WRENCH (2.5 mm)

14 | 19458 EIEIEI R NALVF (331) WRENCH (3 mm)

15 | 19459 x| x| x| x| 1 | RALVF (431)) WRENCH (4 mm)

16 | 19460 x| x| x| x| 1 | RALVF (53)) WRENCH (5 mm)

17 | 25649C x| k| x| x| 1 | FSA/N—454H SCREW DRIVER COMPLETE

18 | 8124-LS | *| x| x| x| 1 |3>>H/— MACHINE COVER

19 | 35254 *|*%|-|-| 1 | RiITEYF THREAD UNWINDER COMP.
10947 -1-1*|*| 1 | RiZTEYF THREAD UNWINDER COMP.

20 | 8125 *| x| x[*| 1 |@EEL OILER

21 11193 w | x| x| 1 | H OIL

22 | 11887 x| x| x|*x| 2 |a—F+—=1+ RUBBER CUSHION

23 | 6055 x| x| x| x| 4 |47 NAIL

24 | 25906 x| x| x| x| 1 | RAIL Yk PEDAL COMPLETE

25 | 25826 )| k| k| k| 1 | BT DRIP PAN

26 | 15081 x| x| *x|*x| 8 | K+l WOOD SCREW
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ACCESSORIES 2
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ftEm2
ACCESSORIES 2

BRES

&%

No = s = |& &R & DESCRIPTION
PARTS No. |Z |z | & |=] QTY.

T 40112 w[* [*[*] 1 | _RILFH—=F ) BELT GUARD COMP.

3 |31021 x|k |*x|*x| 2 | NJUrH—F(A)ILHARL | SCREW M6X1 L=16.0

4 110599 *[k |k |*x| 2 | EHRLTYI¥— WASHER

6 |31021 x|k |x|*x| 2 | NJrH—F(B)1EHIL | SCREW M6X1 L=16.0

7 |10599 x| |*x|*x| 2 | EHBRLCTYIvY— WASHER

8 |37288 x|x|x|*x] 2 | NJrAF—F(B)EEHL | SCREW M4X0.7 L=5.0

10 37288 x|k | x|*x| 3 | NJrH—F(C)iEHHL | SCREW M4X0.7 L=5.0

12 |34629 x|k x|*x| 2 | XJFH—F(E)ILHARL | SCREW M4X0.7 L=8.0

13 |31208 x|k |*|*%| 2 | EHBRLELTYI¥— WASHER

14 |31206 *[k | |x| 2 | Fuk NUT M4

15 |11830 x[*x|*|*x| 1 | RILFHF—=F(D)Y<IHl| THUMB SCREW

16 |25823 )|k ||| 1 | RJULFH—K(E) BELT GUARD (E)

17 |15081 x| *|*x| 4 | NJrH—FKHL WOOD SCREW

18 |11142 x[*x|*|*| 4 | KbLTviv— WASHER

19 17529 x| x| 1 | BMHEBEZZE(FT32)| SYNCRONIZER SUPPORT (OPTIONAL PART)

20 |37102 k| x|k |*x| 2 +vbk NUT M6

21 125823-H | *|*|*|*| 1 | RJrH—FitHE BELT GUARD HINGE
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F—TFK (28BL-20-1)
TABLE OF GAUGE PARTS (28BL-20-1)

="
IS
4t ik thil X RIRA sMBR §tiR
LA (#8) LA (#R)
1/8” 3.2 25670-01 10282 10282C 10182 40210-01
3/16” 48 25670-02 10283 10283C 10183 40210-02
1/4” 6.4 25670-04 10285 10285C 10185 40210-04
5/16" 7.9 25670-05 10286 10286C 10186 40210-05
3/8” 95 25670-06 10287 10287C 10187 40210-06
1/27 127 25670-08 10289 10289C 10189 40210-08
5/8” 15.9 25670-10 10291 10291C 10191 40210-10
3/4” 19.1 25670-11 10292 10292C 10192 40210-11
* $R1;EX & / OPTION AT EXTRA COST
£tiE EYE AR(E) ($) AR (H) (#8) TN =h"=F
GAUGE SIZE | tEep DOG BED SLIDE COMPLETE |BED SLIDE COMPLETE | £1NGER GUARD
inch mm (LEFT) (RIGHT)
1/8” 3.2 40220-01 10041-WC 10060-WC 10937-01
3/16” 4.8 40220-02 10042-WC 10060-WC 10937-01
1/4” 6.4 40220-04 10042-WC 10061-WGC 10937-01
5/16” 7.9 40220-05 10043-WC 10061-WC 10937-02
3/8” 95 40220-06 10044-WC 10061-WC 10937-02
1727 127 40220-08 10045-WC 10062-WC 10937-04
5/8” 159 40220-10 10046-WC 10063-WC 10937-06
3/4” 191 40220-11 10047-WC 10063-WC 10937-06

* BRI ESC S / OPTION AT EXTRA COST
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F—T 5% (28BL-20-1-TA)
TABLE OF GAUGE PARTS (28BL-20-1-TA)

="
S
$1i bk i % PR v S5
LT (58) LA (#R)
S | conpLere | presseR Foot| (COMPLETE) | peddcin roor| THROAT PLATE
3/16” 4.8 25670-02 10283-TA 10283-AC 10183-TA 40258-02
1/4” 6.4 25670-04 10285-TA 10285-AC 10185-TA 40258-04
5/16” 7.9 25670-05 10286-TA 10286-AC 10186-TA 40258-05
3/8” 95 25670-06 10287-TA 10287-AC 10187-TA 40258-06
1727 127 25670-08 10289-TA 10289-AC 10189-TA 40258-08
5/8” 15.9 25670-10 10291-TA 10291-AC 10191-TA 40258-10
3/4”  19.1 25670-11 10292-TA 10292-AC 10192-TA 40258-11
* $R1;EX & / OPTION AT EXTRA COST
£t 8 E Y AWR(E) ($) AR (H) () TN =h"=F
GAUGE SIZE | FEED DOG BED SLIDE COMPLETE |BED SLIDE COMPLETE | £;NGER GUARD
inch mm (LEFT) (RIGHT)
3/16” 4.8 40259-02 10042-AC 10060-AC 10937-01
1/4" 6.4 40259-04 10042-AC 10061-AC 10937-01
5/16” 7.9 40259-05 10043-AC 10061-AC 10937-02
3/8” 95 40259-06 10044-AC 10061-AC 10937-02
1/2" 127 40259-08 10045-AC 10062-AC 10937-04
5/8” 15.9 40259-10 10046-AC 10063-AC 10937-06
3/4”7  19.1 40259-11 10047-AC 10063-AC 10937-06

* BRI ESC S / OPTION AT EXTRA COST
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